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NOTICES

When Government drawings, specifications, or other data are used for any purpose other
than in connection with a definitely related Government procurement operation, the United States
Government thereby incurs no responsibility nor any obligation whatsoever; and the fact that
the Government may have formulated, furnished, or in any way supplied the said drawings,
specifications, or other data, is not to be regarded by implication or otherwise as in any manner
licensing the holder or any other person or corporation, or conveying any rights or permission
to manufacture, use, or sell any patented invention that may in any way be related thereto.
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Qualified requesters may obtain copies of this report from the ASTIA Document Service
Center, Knott Building, Dayton 2, Ohio.

This report has been released to the Office of Technical Services, U. S. Department of Com-
merce, Washington 25, D. C., for sale to the general public.

Copies of WADC Technical Reports and Technical Notes should not be returned to the Wright
Air Development Center unless return is required by security considerations, contractual obliga-
tinns, or notice on a specific d>renment.
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FOREWORD

g This report was prepared by Southern Research Institute under

e USAF Contract No, AF 33(616)-424. The contract was initiated under Project

::' No, 7360, "Material Analysis and Evaluation Techniques, " Task No, 73605,

i "Design and Evaluation Data for Structural Metals', It was administered under
~ the direction of the Materials Laboratory, Directorate of Research, Wright Air

- Development Center, with Mr, Richard Klinger acting as project engineer,

X This report cover: work conducted from October 1956 to April 1957,
. In addition to the authors, the following personnel at Southern Re-

,\ search Institute contributed significantly to the project:

F. R. O'Brien, Head of the Engineering and Metallurgy Division

J. B. Preston, Design Engineer

. H. E. Dedman, Associate Metallurgist

" S. L. Englebert, Technician

- D. E. Rice, Technician
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ABSTRACT

The purpose of the present phase of this program was to determine
the effects of variations in stirain rate end holding time at temperature on
the tensile properties of several aircraft-structural metals after they had
been heated within 10 sec to test temperatures approaching the melting points
of the alloys involved. Major emphasis was placed on an accurate determination
of these effects on the ultimate tensile stirength and 0.2%-0ffeet yield strength.
The modulus of elasticity, perceant elongation, and proportional limit were de-
termined with less accuracy as by=-products of the deta for the purpose of ea-
tablishing trends. This investigation covered strain rates from 0.00005 iun./in./
sec to 1.0 in./in./sec, holding times at test temperature from 10 sec to 13800
sec, and the following sneet materiels over the range of test temperatures in-

dicated:

Annesled Stellite-25, 1600°F - 2250°F

Heea t-treated Inconel-X, 1600°F - 22 0°F
Full-hard 301 atainless steel, 1600 F - 2250°F
Annealed A110-AT titanium alloy, 1200°F - 2770°F
Alclad 2024-T3 aluminum alloy, 800°F - S00°F

In general, the ultimate tensile strength and 0,2%-offset yield
strength of all test materials increased appreciably with increasing strain rates
at each test temperaturs. +ith only mimor variations, the apparent modulus of
elasticity showed a consistently increasing trend with increasing strain rates.
The same was true for the percent elopgation with the exception of amnealed
A110-AT titanium alloy, which showed a decreasing trend with increasing strain rates,

Because of atmos heric attack, the properties of the A110-AT alloy
deteriorated with increasing times at the higher test temperaturcs. Holding times
at test temperature had no significant effect on any of the properties of the
other materials investigated.

At 2250°F, annealed Stellite-25 had the greatest strength, followed by
peat-treated Inconel-X, apnealed All0-AT titanium alloy, and full-hard 301
stainless steel.

The oxidation resistsnce of apnealed Stellite-25 and heat-treated
Inconel-X wag good at 2250°F. full-hard 301 stainless was fair to poor, apnd
annealed A110-AT titanium alloy was poor. Alclad 2024-T3 aluainum alloy
shoved good oxidation resistance at 900°F.

PUBLICATICN REVIEW

This report has been reviewed apd is a proved.

fichrnd

RICHARD R. {ENNOTY
Chief, Metals Branch
Materials lLaboratory

FOR THz CCM1ANDER:
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TENSILE PROPERTIES OF AIRCRAFT-STRUCTURAL METALS

AT VARIOUS RATES OF LOADING AFTER RAPID HEATING'

INTRODUCTION

' Aircraft-structural materials are often subjected in service to

high rates of loading after rapid heating and after short times at temperature,

. Knowledge of the strength properties of structural materials under these con-
ditions is necessary for the proper design of high-speed aircraft and missiles.
Since such conditions are not approached in ordinary testing, an investigation
was undertaken to determine the effects of variations in temperature, holding
time at temperature, and strain rate on the short-time tensile properties of
aircraft-structural metals, In the work covered by this report, five sheet ma-
terials were tested ~~ Al110-AT titanium alloy, Alclad 2024-T3 aluminum alloy,
full-hard 301 stainless steel, Inconel-X, and Stellite-25, The specimens were
heated to test temperatures that approached the melting points within 10 seconds;
after various holding times up to 30 minutes, the specimens were strained to
failure at rates from 0,00005 to 1.0 in, /in, /sec.

This report covers the third phase of the project. The first phase 'r}

included a literature survey, development of suitable test equipment, and testing E::‘

of seven aircraft-structural sheet metals at temperatures up to 1200°F, Ten |

» additional materials, several having been heat-treated under different conditions, o
b were tetited under similar conditions in the second phase, The results of both :-f_:i.;'
" studies were reported in WADC Technical Reports 55-199, Parts 1 and 2, ';f;::-’:
3 NS

In general, the results of the first and second phases of this program
indicated that strength properties of the various alloys increased with increasing

: strain rates, Furthermore, the effect of strain rate was more pronounced with r
. increasing temperatures. Structural changes such as precipitation and recrystal-
3 lization, which are dependent on time and temperature, and blue brittleness, which 3 N

. is dependent on strain rate and temperature, cause significant variations in the
properties of the unstable alloys, The effects of these changes were superimposed
upon and sometimes obscured the inherent effects of temperature and strain rate.

.

. . e ..-.

TS [P P
a e T e S IR
phet ettt [P AR
e s o 2@ d 2 s e,
(AL P A

P N By

'.. [ 4 ‘.l" [
£

.
P

::: kg

4
%

7

SRR 2N

1. Manuscript copy released by authors July 1857 for publication as a WADC
Technical Report

7

WADC TR 55-199 Pt I 1

e

L} L ] *
b R p
Lo LA

’ » a
*o'a AT AR



AN Jath  TARNE SR Th e

EOOAEM WSt duith  SACRORIAING L

TEST METALS AND CONDITIONS

The test conditions employed on the different test metals are shown
in Table I, and the identifications and chemical compositions of the test alloys
are outlined in Table II, All of the metals were tested in the form of sheet with
a nominal thickness of 0, 040 in, with the exception of Alclad 2024-T3, which had
a nominal thickness of 0.064 in, Dimensions of the test specimens are shown in
Figure 3.

Inconel-X was heat-treated by Southern Research Institute, whereas
the remaining materials were supplied by the manufacturers in the desired con-
ditions, All materials were machined to the proper specimen size after heat-
treatment,

The highest test temperatures were the maximum temperatures that
could be obtained for testing each alloy, Absorption of oxygen and nitrogen from
the air limited the testing of A110-AT titanium alloy sheet to 2770°F and a holding
time of 100 sec., After a 30-minute holding time at this temperature, the remain-
ing material was so weak that it powdered readily in one's fingers, The same
phenomenon, which occurred within a few seconds at 3000°F, obviated testing the
titanium specimens at that temperature as previously planned.

Incipient melting of the other materials prevented testing at tempera-

tures higher than those indicated, The reported test temperatures are those at tae t* >
surface of the specimens. Since the specimens are resistance-heated, heat losses t:.:}'._\_f
at the surface result in a temperature gradient, with the interior being somewhat L‘Z\::

hotter than the surface. Experience at Southern Research Institute has shown that
testing is impossible when melting starts in the interior, since the specimen be-
gins to sag and finally ruptures without any application of load,

TEST EQUIPMENT

In WADC Technical Reports 55-199, Parts 1 and 2, the equipment
and techniques used in running tests and calibrations are described in consider-
able detail, The descriptions that follow are intended mainly as brief reviews,
Since the previous reports, two major improvements in equipment have been
made — a ''clip-on" extensometer and a mechanical calibrator for the exten-
someter, These items are described in more detail,

The test equipment consisted of a screw-driven tensile machine,
which was actuated by a DC motor through appropriate speed reducers, Tensile
specimens were resistance heated by means of current supplied through a welding "
transformer, Specimen temperature was controlled by means of chromel-alumel -
thermocouples, which were flash-welded at the middle of the gage length, and
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a temperature recorder-controller working in conjunction with the resistance
h heating unit. Thermocouples, which actuated temperature recorders, were
Y welded to the specimens at the gage points to facilitate control of temperature
9 uniformity.

With resistance-heating of tensile specimens, heat losses to the
2 shoulders tended to create a lower temperature in the ends of the gage length than
¢ in the center, At the lower test temperatures, it was necessary to direct a slight
stream of air at the center of the specimen in order to effectively obtain tempera-
ture uniformity., As the air stream reduced the temperature at the specimen
center, the control mechanism caused additional current to flow to maintain the
center of the specimen at the control temperature, This extra current, in turn,
caused the temperature at the ends of the gage length to increase, Temperature
uniformity at the highest test temperatures was satisfactory without the use of an
air stream,

Load was measured by a strain-gage load cell, and strain by a novel
"clip-on' extensometer, which was actuated at the gage points of the specimen,

i, aror
&

- —;’
. ":.;?1

The signals from these transducers were amplified and the output of the amplifier j::_.:‘
fed into a load-strain recorder, A cathode-ray oscilloscope in conjunction with a ;-;:';};
Polaroid Land Camera was used for recording load-strain curves, This oscil- {.;Qf

loscope had sufficient stability to permit the accurate recording of the slowest
strain-rate tests as well as the fastest strain-rate tests, Calibrated timing
markers were applied to each recorded trace to facilitate the accurate determina-
tion of the strain rate for each test, Stress-strain curves were recorded toapproxi-
mately 1.5% strain. An electronic relay in the strain-amplifier channel was then
actuated to short out the strain channel, so that only load was recorded beyond

1.5% strain,
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A functional diagram of the test setup is displayed in Figure 1, and a

schematic diagram of the loading frame with the load cell, extensometer, and j:}_-_,-,

specimen in place is shown in Figure 2, S
‘ -
3 Extensometer e
: A
2 A new extensometer was designed and utilized during this phase of et
' the program, This extensometer, which clips on the specimen, is illustrated D

in Figure 3, Resistance-wire strain gages were bonded to both sides of the two E

flat springs, 7To both ends of the flat springs, ceramic contact pieces wore A
’ rigidly fastened., The free distance between the knife-edge contact points was e
A made 6% longer than the gage length between the lugs on the specimen, To .

attach the units to the specimen, the contact points are depressed slightly with
the fingers and inserted between the lugs, The restoring force of the springs
provides sufficient pressure at the knife-edge contact points to make the two

%

- halves of the extensometer self-supporting, As the specimen is strained, the l:-"t,j
_ extensometer relaxes, The four strain gages, which are connected in a bridge ',C:::'.j
d circuit, produce a signal that, for the small deflection of the springs, is pro- ;:w‘:

portional to the net strain within the gage length of the specimen. When the i3S

F

v
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Figure 2. Schematic diagram of testing machine (front view),
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specimen strain exceeds 6%, the extensometer is completely relaxed and swings
free of the specimen for the remainder of the test,

Some of the advantages claimed for the clip-on extensometer over the
cantilever-spring extensometer, which was formerly used, are (1) more accurate
measurement of net strain between the gage points, (2) greater strain sensitivity,
(3) better thermal and electrical insulation from the specimen, and (4) insensitivity
to lateral movement of the specimen, which sometimes occurs with a slight re-
alignment of the specimen holders as the load is first applied,

Mechanical Calibrator

A new mechanical extensometer calibrator was designed and con-
structed, This calibrator, as shown in Figure 4, quickly records a calibration
curve on a strip-chart millivolt recorder, and saves much time over the old
method, in which the extensometer was calibrated by comparing its output with the
strain in a test specimen as measured by the output of strain gages attached directly
to the specimen, The standard in the calibrator is a sensitive mechanical microm-
eter driven by a synchronous motor through a set of gears with fixed ratio, The
chart is driven by another synchronous motor. As the extensometer is deflected
by the movement of the micrometer, the output of the extensometer is so fed into
the pen of the recorder that a plot of extensometer output vs deflection results,

The outputs obtained at the five steps of the resistive calibrator, which was de-
scribed in WADC TR 55-199 Pt 1, are entered onto this plot to obtain the calibration
of the strain grid that is applied to the load-strain record.

ACCURACY OF TEST DATA

For a more complete analysis of the accuracy of the data and a dis-
cussion of the possible sources of error, reference is made to WADC Technical
Report 55-199, Part 1, which covers the first phase of the project.

The main objective of this study was to obtain accurate information
about the short-time strength properties of aircraft materials, In designing the
test equipment, the major emphasis was directed toward the accurate determina-
tion of yield and ultimate strengths. Considerable time and effort would have
been required to modify the equipment in order to obtain the proportional limit,
modulus of elasticity, and elongation with the same degree of accuracy., These
latter properties, which were determined from the test data more as by-products,
were considered significant in denoting gross trends rather than absolute precise
values. Therefore, consideration must be given to the methods used before mak-
ing application of the data reported for the proportional limit, modulus of elasticity,
and elongation., These compromises were considered justifiable in the interest of
obtaining accurate yield- and ultimate-strength data within a reasonable length of
time,
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The calibrations of the load cells and extensometers were checked
periodically throughout the project, The results of these checks indicated that
load calibrations were reproducible within ¥ 2% and strain calibrations within

- 2 5% of the readings at any load and strain level, As a result of possible in-

-accuracies in the calibrations and in the interpretation of the load- stram curves,

the maximum inaccuracy of the yield- and ultimate-strength data was ¥ 2, 5% of
each value, and that of the proportional limit values approximately ¥ 5%, Addi-
tional small negative errors were consistently introduced into the reported strength
properties as a result of the slight tencion applied by the extensometer at the

start of the test, The maximum extent of this error was approximately 200 psi.
The modulus-of-elasticity values for most tests are believed to be accurate

within ¥ 10% of the true values. This degree of error in the modulus determina-
tions was a result both of possible inaccuracies in the load and strain indications

and of human inconsistencies in interpreting properly the slope of the load-strain
curves,

Total elongation was determined with a divider and ruler to the nearest °

0,01 in, Therefore, the measured percent-elongation values weare accurate to
within ¥ Q,25%, Because of the fact that the test specimens are resistance-heated,
an inherent error may exist in the reported values for percent elongation. This
error is introduced after the test specimen begins to neck-down, The increase in
electrical resistance, as a result of the reduced cross-sectional area in the necked-
down portion, tends to cause localized heating of the specimen, This localized
heating may change the elongation characteristics of the test material, Since the
specimens necked-down only after the ultimate load had been reached, the localized
heating did not affect the strength and modulus determinations, Furthermore, the
magnitude of the error introduced into the percent elongation values was probably
negligible in the most rapid tests because there was not sufficient time for ap-
preciable localized heating,

An investigation made during the first phase of the project indicated
that the maximum error in the temperature indications was 2% of absolute tem-
perature, Although higher test temperatures were used in the present work,
methods for measuring and controlling temperature were the same, and it is be-
lieved that equivalent accuracy was obtained in the temperature measurements,

In previous phases of the work, which included testing at temperatures
up to 1200°F, it was possible to measure the temperature gradients that existed
between the interior and surface of the test specimens, These gradients were a
result of convection and radiation at the surface, The temperature controller was
adjusted to compensate for the gradients, and temperatures at the interior of the
specimens were reported as the test temperatures, These gradients were rather

small, amounting to a maximum of 15°F at 1200°F, In the present phase of the work,

an attempt was made to measure the gradients at temperatures up to 2250°F by the
method described in WADC TR 55-199, Part 1; however, very inconsistent and
nonreproducible results were obtained, Therefore, the temperature control was
not adjusted to compensate for the gradients during the tests, and all reported
temperatures are those detected at the surface of the specimens, It is estimated
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that at temperatures between 2006°F and 3000°F, the gradient through the specimens
was between 100°F and 150°F, This estimate is based upon the fact that incipient
melting could be detected in the Inconel-X, Stellite-25, and 301 stainless steel

when the indicated surface temperatures were between 100°F and 150°F below the
liquidus temperature. Temperature nmmuiformity between the center and ends of

the specimen gage length was no more than ¥ 25°F throughout all tests until the
specimens began to neck-down, after which excessive localized heating some-

times occurred,

Be+cause of the two-position-type control, the specimen temperature
varied within - 10°F of the control setting during the tests at elevated temperatures,

TEST PROCEDURE

All elevated-temperature tensile tests were conducted on the sheet
metals oriented in the directions as indicated:

Annealed Stellite-25......v000000euaees.. . Transverse
Heat-Treated Inconel-X.....0000000se.....Longitudinal
Full-Hard 301 Stainless Steel..............Longitudinal
Annealed A110-AT Titanium Alloy..........Longitudinal
Alclad 2024-T3 Aluminum Alloy............Transverse

These directions were chosen since it had been established from the preceding
phases of this project that lower room-temperature strength properties resulted
when the test metals were oriented as shown,

Tensile tests at each temperature were first run on each metal at the
fastest and slowest strain rates after the maximum and minimum holding times,
as shown in Table I. Tests at the intermediate strain rate and holding time were
conducted only if the extreme conditions of strain rate and holding time at a given
temperature produced differences greater than 10% in the yield strength, In
general, tensile tests at the extreme conditions were carried out in triplicate,
whereas those at intermediate conditions were carried out in duplicate,

The proportional limit, 0,2%-offset yield strength, and ultimate strength
were determined from each calibrated load-strain record. Modulus of elasticity was
measured from the slope of the elastic portion of the load-strain curve, and the
maximum load on the initial straight-line section of the curve was interpreted as
the proportional limit, Total elongation of each specimen was measured with a
divider and scale, as discussed previously,

A strain rate for each test was calculated from the timing information

on the load-strain curves. During each test the strain rate increased considerably
when the load exceeded the proportional limit, The slower strain rate up to the
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proportional limit resulted from elastic deformation that occurred in the pull rods,
load cell, specimen shoulders, and jaws ag the load increased, This deformation
of the machine parts takes up some of the movement of the crosshead, which travels
at a constant rate, During plastic deformation of the specimen, however, the de-
formation of parts outside the gage length is negligible because the load increases
much more slowly; therefore, almost all of the crosshead travel must be taken up
by the specimen, Under all test conditions, the strain rate in the plastic region was
approximately three times that in the elastic portion of the test, The strain rates
reported in the test data are average rates from the start of loading to the 0,2%-
offset yield strength.

The time that elapsed from the start of loading until the ultimate load
was reached is reported for each material at all test conditions, These data were
obtained in different ways, depending upon the rate of straining, A' the intermediate
and slowest strain rates, the loading trace on the load-strain records was observed
during the tests, and the time to reach the ultimate load was measured with a stop
watch,

At the fastest strain rate, the tests were too rapid to permit stop-watch
measurements, For some materials and temperatures, the ultimate load was
reached within 1,5% strain, and the time to ultimate load was determined from
the load-strain records, For other materials and temperatures, an extra test was
run at the fastest strain rate in order to determine the time to ultimate load. In
these tests load-time curves, rather than load-strain curves, were recorded by
photographing the oscilloscope trace with the Polaroid Land Camera, The internal
sweep voltage of the oscilloscope was applied to the X-axis input, while the load
signal was applied to the Y-axis input, Timing information was obtained by apply-
ing calibrated pulses to the Z-axis input to produce a broken-line trace,

In many of the tests, a large amount of plastic deformation occurred
at or near the ultimate load, and an appreciable amount of time elapsed while the
specimen was, apparently, at the ultimate load., It was difficult in these instances
to interpret precisely the moment when the ultimate load was reached. In general,
it appeared that the ultimate load was reached just before localized necking was
observed in the specimens, at which time the load started to decrease, Therefore,
the initiation of necking was used as an indication that the ultimate load had just
been passed,

TEST RESULTS

The test results are tabulated in Tables HOI through VII and shown in
Figures 6 through 45. The results for the various test alloys are arranged in the
following order in the tables, figures, and discussion that follow: Stellite-25,
Inconel-X, Type 301 full-hard stainless steel, A110-AT titanium alloy, and Alclad
2024-T3 aluminum alloy.
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The yield strength, ultimate strength, modulus of elasticity, and per-
cent elongation of each test alloy are shown graphically three different ways:

o 1. As functions of temperature with strain rate and holding time con-

stant for each curve, These plots were made for all strain rates at a holding time
of 1800 sec for all test materials with the exception of the A110-AT titanium alloy,
for which the curves were plotted for the 10-sec holding time,

2. As functions of strain rate for all temperatures and holding times,
which are constant for each curve,

3. As functions of holding times for all temperatures and strain rates,
which arec constant for each curve,

As mentioned previously, tests at intermediate conditions of strain
rate and holding time were not run on a particular alloy if the difference in yield
strengtlis determined at the extreme conditions was less than 10%, For this reason,
certain puints or portions of curves representing intermediate test conditions are
not included in the figures,

Proportional-limit values were not plotted, but, in general, they fol-
lowed the same trends as the yield-strength values with respect to temperature,
strain rate, and holding time,

Families of typical stress-strain curves are also shown for ezch test
matcrial, ‘These curves, which were accurately reproduced to a suitable scale
fram tne original data, show the changes in stress-strain relationships for the
extreme conditions of strain ri te and holding time for each test temperature.

Anncaled Stellite-25 Sheet

Test results for the annealed Stellite-25 sheet material are outlined in
Table LI and shown graphically in Figures 6 through 12,

Joth the ultimate tensile strength and 0, 2%-offset yield strength de-
creased continuously as test temperatures increased from 1600°F to 2250°F, In
goencral, the same relationships were observed for the modulus of elasticity and
the pereent elongation with only minor exceptions; e, g., the miodulus of elasticity
at the fastest strain rate appeared to be relatively independent of temperature, and
the perceent elongation at the intermediate strain rate increased slightly with increas-
ing femperature from 2000°F to 2250°F,

The ultimate tensile strength was particularly susceptible to strain rate
changes, increasing significantly with increasing strain rates at each test lempera-
ture, The 0,27 -offset vield strength was unaffected by strain-rate changes at 1600°F,
hut increased with increasing strain rates at the higher test temperatures,  Strain-
rate «ffoects on the modulus of elasticity were not significant at 1600°F, and differences
in vilurs obtained intwecen the intermediate and fastest strain rates were probably

not significant at the bigher test temperatures, The apparent modulus values ob- e
LA L
RS ALY
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tained in the slowest strain-rate tests were appreciably lower at 2000 and 2250°F,
Percent elongation values increased in direct relation to the strain rate at each
test temperature,

Holding time had practically no effect on any of the properties of this
material,

Stress-strain curves have been plotted as families in Figure 12, show-
ing the extreme conditions of strain rate and holding time for each test temperature,
Effects of strain rate and temperature on the 0.2%-offset yield strength are readily
apparent from these plots,

Figure 13 shows the surface condition of the annealed Stellite-25 sheet
materials after tests at each temperature under the extreme conditions of strain
rate and holding time. This material had relatively good oxidation resistance, and
scale formation was not appreciable even at the longest holding time and highest
temperature, This photograph shows clearly, however, the loss in ductility and
brittle fractures obtained in the slowest strain-rate tests,

Heat-Treated Inconel-X Sheet

Test results for the heat-treated Inconel-X sheet are outlined in
Table IV and plotted in Figures 14 through 20,

The ultimate tensile strength and 0, 2%-offsct vield strength decreased
continuously with increasing temperature from 1600°F to 2250°F at each strain rate,
The modulus of elasticity followed the same general trend, whereas the percent
elongation increased as temperature was raised from 1600°F to 2000°F and then
decreased with further increases in temperature.

Strain-rate effects were particularly noticeable with this aterial,
Both the ultimate tensile strength and 0, 2%-offset yield strength increased appreci-
ably with increasing strain rates at each test temperature from 1600°F to 2250°F,
Modulus of elasticity and percent elongation were generally unaffected at 1600°F,
but increases were apparent at the higher test temperatures with increasing strain
rates,

Slight increases in the ultimate tensile strength and 0, 2%-offset yield
strength were noted with increasing holding times at 1600°F at the intermediate
and fast strain ratecs, This strengthening was probably a result of precipitation
since Inconel-X is an age-hardening alloy, Holding-time effects at the remaining
test temperatures were negligible, Modulus of elasticity and percent elongation
werc relatively unaffected by holding time variations, with the exception of a loss in
ductility at 2250°F at the 1800-sec nolding time and 1,0 in, /in, /sec strain rate,

Stress-strain familics in Figure 20 represent typical data at the ex-
treme conditions of holding time and strain rate for each lest temperature, De-
creases in yield strength with a decrcase in strain rate and an increase in test
temperature are quite apparent,
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Inconel-X appeared to have good oxidation resistance, as shown in the

photographs of test specimens in Figure 21, Scale formation was very minor even
at the highest test temperature and longest holding time, '

Full-Hard 301 Stainless Steel Sheet

Test results for the full-hard 301 stainless steel sheet are included

“in Table V and plotted in Figures 22 through 28,

The ultimate tensile strength and 0,2%-offset yield strength followed
the usual trend of decreasing continuously with increasing temperature from 1600°F
to 2250°F for each strain-rate condition, Similar behavior was noted for the modulus
of elasticity and percent elongaticn, with the exception of one increase in a modulus
value at 2250°F for the intermediate strain rate condition and one increase in an
elongation value at 2000°F for the fastest strain rate condition,

Both the ultimate and yield strength increased significantly with increas-
ing strain rates at each test temperature, In general, the modulus of elasticity and
percent elongation showed a similar over-all dependence on strain rate,

Holding-time effects on the ultimate tensile strength and 0, 2%-offset
yield strength were negligible at all test conditions, They were also negligible for
the modulus of elasticity and percent elongation, with the exception of a minor
scatter in the results for both properties in some of the fastest strain-rate tests.

Stress-strain families have teen plotted in Figure 28, and the effect
of strain rate and temperature on the 0,2%-offset yield strength is readily apparent.
The decrease in yield strength from 1600°F to 2000°F was especially large in com-
parison with the decrease from 2000°F to 2250°F,

Figure 29 contains photographs of specimens after testing under the
extreme conditions of strain rate and holding time at each temperature, Oxidation
resistance was fair, Scale formation was negligible at 1600°F, but increased with
increasing test temperature and longer holding times. At 2250°F scale formation
was appreciable on the specimen tested at a strain rate of 0, 00005 in,/in, /sec after
a holding time of 1800 sec.

Annealed A110-AT Titanium Alloy Sheet

Test results for the annealed A110-AT titanium alloy sheet are outlined
in Table VI and plotted in Figures 30 through 36, Tests at 2350°F and 2770°F could
not be completed at the slowest strain rate, and tests at 2770°F could not be com-
pleted at the longest holding times for the other strain-rate conditions, Oxidation
and nitridation were g0 severe that the specimens retained no strength under these
conditions,

The ultimate tensile strength and 0, 2%-offset yleld strength decreased
in a continuous manner as test temperatures were increased from 1200°F to 2770°F,
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The modulus of elasticity followed the same general trehd, but the percent elonga- |
tion was quite erratic. This property increased from 1200°F to 1800°F, decreased
from 1600°F to 2350°F, and fmally increased again at the hlghest test temperature.

Strength pr )perttes were sensmve to strain rate changes Ultimate

tensile strength and 0.2%-offset yield strength increased significantly as atrain

rate increased at all test temperatures, The apparent modulus of elasticity in-
creased slightly with increasing strain rates, whereas the percent elongation tended
to decrease with increasing strain rates,

Stress-strain families are included in Figure 36, showing typical tensile
curves under the extreme conditions of holding time and strain rate at different test
temperatures, In general, the effects of strain rate and temperature on the ultimate
tensile strength, 0,2%-offset yield strength, and modulus of elasticity can readily
be observed,

Figure 37 shows the surface condition of typical specimens after testing
under the various conditions of strain rate and holding time at each temperature,
Oxidation resistance was only fair at 1200°F and became extremely poor at the
higher test temperatures, A blue surface discoloration was apparent at 1200°F,
and a white, loosely-adherent scale developed at 1600°F. This scale, which became
quite heavy at higher test temperatures, apparently reacted with the underlying
metal,

Alclad 2024-T3 Alumirum Alloy Sheet

Test results for the Alclad 2024-T3 aluminum alloy sheet are included
in Table VII and shown graphically in Figures 38 through 44, A few of the low-tem-
perature tests inadvertently were run at 760°F rather than 800°F, as shown in
Figures 38 and 39. CorrespOndmg values at 800°F were subsequently picked off
these curves and used in the comparative plots shown in Figures 40 through 43.

The ultimate tensile strength, 0.2%-offset yield strength, modulus of
elasticity, and percent elongation decreased for each strain-rate condition with in-
creasing test temperature,

The ultimate tensile strength and 0, 2%-offget yield strength were quite
sensitive to strain-rate changes, both properties increasing markedly with increas-
ing strain rates at each test temperature, The modulus of elasticity and percent
elongation showed a similar trend as the strain rate increased from the slowest to
the intermediate condition, but these properties then decreased as a rule at the
fastest strain rate,

With only minor exceptions, holding time at any one temperature and
strain rate appeared to have a negligible effect on the properties of this material,

Stress-strain families have been included in Figure 44, Strain-rate
and temperature effects on the 0.2%-offset yield strength are readily apparent,
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_ Surface conditions of four Alclad 2024-T3 aluminum sheet specimens
after testing are shown in Figure 45, The oxidation resistance of this material

was very good, no surface scale having formed under any of the test conditions,

- -However, the actual fracture surfaces appeared discolored after testing had been  --
completed at the longest holding time and slowest strain rate at 800°F,

DISCUSSION

As mentioned previously, yield- and ultimate-strength values were
determined with a good degree of accuracy, whereas modulus of elasticity and
elongation values were obtained more as by-products. Therelore, in the dis-
cussion that follows, major emphasis will be placed on the strength properties,
Although time limitations prevented a complete analysis of the data, a number
of trends and relationships were sufficiently evident and reproducible from the
data to be of value to the design engineer,.

The test results showed that tensile properties of the various test ma-
terials were strongly dependent on temperature and strain-rate changes, and
only slightly dependent on changes in holding time.

As a general rule, strength properties and modulus of elasticity of
all test materials decreased with increasing test temperatures, Isolated excep-
tions to this trend occurred in modulus-of-elasticity values, For example, a
slight increase in the modulus of elasticity was observed at the intermediate
strain rate for both heat-treated Inconel-X and full-harg 301 stainless steel as
the temperature increased from 2000°F to 2250°F, In addition, the modulus of
elasticity remained relatively constant at the fastest strain rate for annealed
Stellite-25 at test temperatures from 1600°F to 2250°F,

_ Percent-elungation values varied erratically with increasing test tem-
perature, A general decreasing trend was observed for annealed Stellite-25 and
Alclad 2024-T3 aluminum alloy. Full-hard 301 stainless steel exhibited a similar
behavior except at the fastest strain rate., At the fastest strain rate in full-hard
301 stainless and Inconel-X, percent-elongation values increased as temperature
was increased from 1600°F to 2000°F and then decreased with further increases in
temperature, Percent-elongation values of annealed A110-AT titanium alloy in-

creased as temperature was increased from 1200°F to 1600°F, decreased at 2350°F,
and then increased at 2770°F,

The ultimate tensile strength of all materials increased appreciably
with increesing strain rate at each test temperature, The same was true for the
0.2% -offset yield strength of all materials with the exception of annealed Stellite-25

at1600°F, The yield strength of this material remained practically constant for N
each strain rate at this temperature,
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With only minor exceptions, the modulus of elasticity tended to increase .
slightly as strain rates increased at each test temperature for all materials. Per-
cent-elongation values also tended to increase with increasing strain rate in most i

--of the test-materials, One exception to this trend occurred in A110-AT titanium - - —- - -RYSRAN
alloy, which exhibited a general decrease in elongation as strain rates increased.
Inconsistencies were noted in the Alclad 2024-T3 aluminum alloy in that some of

rthe percent-elongation values at specific holding times decreased at the fastest
strain rate after having increased at the intermediate strain rate.

The general effects of strain rate on tensile properties observed in
‘this phase of the work were similar to those determined in previous phases; i.e.,
with increasing strain rates, strength properties usually increased, elongation
varied unpredictably depending upon the temperature and material, and modulus
of elasticity remained constant or apparently increased slightly, The increases
of modulus of elasticity with increasing strain rate were more pronounced at the
higher test temperatures, These changes in apparent modulus are not believed to
be true variations in elastic properties, but rather are probably due to a small

amount of creep that occurs at the slower strain rates during the elastic portion
of the tests,

Variations in holding time from 10 sec to 1800 sec had little or no
effect on the 0.2%-offset yield strength and ultimate tensile strength of the Stellite-
25, Inconel-X, full-hard 301 stainless, or 2024-T3 at any of the test temperatures.
At 1200°F and 1600°F, the A110-AT titanium alloy was not affected by variations in
holding time; but as holding time was increased from 100 sec to 1800 sec at 2350°F
and 2770°F, the strength deteriorated to zero and the ductility also decreased owing
to oxidation and other atmospheric contamination, With changes in holding time in
some Of the other test materials, a few small variations were found in the modulus
of elasticity and percent elongation, These variations were isolated and showed no
consistent trends, making it difficult to ascribe any significance to them,

Annealed Stellite-25 and heat-treated Inconel-X were the alloys most
resi: tant to oxidation at the test temperatures, Neither of these materials de-
veloped appreciable scale at the highest test temperature of 2250°F. Full-hard
301 stainless steel ranked next in oxidation resistance, although service at ¢250°F
could not be recommended because of the rapid deterioration and appreciable scale
formation that occurred at this temperature, The oxidation of annealed A110-AT
titanium alloy at 1200°F compared visually with that of full-hard 301 stainless
steel at 1600°F, At higher test temperatures, the oxidation resistance of this
titanium alloy was poor. A yellowish-white, loosely-adherent scale, presumably
TiO,, formed readily at 1600°F., At 2350°F and 2770°F, an extremely heavy scale
formed and appeared to react with the underlying basc metal. Alclad 2024-713
aluminum alloy had good oxidation resistance up to its highest test temperature of

900°F

Figures 46 and 47 show the effects of temperature on the strength ;
properties of the test metals at the fastest and slowest strain rates after a holding
time of 1800 sec at test temperatures, These comparative plots include data from ”
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- previous phases of this program so that a continuous curve could be presented for
~ each material teated in the present phase from room temperature to the highest
test temperature, ' '

Increases in ultimate and yield strengths as a result of an increase in
the strain rate from 0.00005 to 1,0 in, /in, /sec were quite pronounced for most
~_materials and test temperatures. On the basis of the tests at the fastest strain
M rate, heat-treated Inconel-X had the highest ultimate strength at 1600°F, followed
] by annealed Stellite-25, full-hard 301 stainless steel, and annealed A110-AT
ki titanium alloy. This order at the fastest strain rate changed somewhat as the
test temperature increased, Annealed Stellite-25 had the greatest ultimate strength
at 2250°F, followed by heat-treated Inconel-X, annealed A110-AT titanium alloy,
' and full-hard 301 stainless steel. Annealed A110-AT titanium alloy was the only
material that could be tested at higher temperatures. Although atmospheric con-
3 tamination prevented testing at the slowest strain rate and longest holding time,
this material still had an ultimate tensile strength at 2770°F of approximately
3000 psi at the fastest strain rate after a holding time of 100 sec.

The Alclad 2024-T3 aluminum alloy also showed large increases in
ultimate strength with increasing strain rates even though the highest test tem-
perature was only 900°F, This alloy had exhibited a higher ultimate strength at
the slowest strain rate at temperatures up to 300°F, apparently as a result of

o aging effects, It is believed that similar precipitation and particle-growth phenom-
ena were the cause of slight decreases in strength with increasing strain rate in
A heat-treated Inconel-X and annealed Stellite-25 at certain of the lower test tem-

peratures. However, no such effects were detected in the ultimate strength of any
of the materials tested above 1600°F,

As shown in Figure 47, heat-treated Inconel-X had the greatest yield

_ strength by far at 1600°F at the fastest strain-rate, followed by annealed Stellite-25,

\ annealed A110-AT titanium alloy, and full-hard 301 stainless steel, Similar to its
previously noted behavior in regard to ultimate tensile strength, the heat-treated
Inconel-X suffered a rapid loss in strength above 1600°F, At 2250°F, annealed
Stellite-25 had the greatest yield strength at the fastest strain rate, followed by

; heat-treated Inconel-X, annealed A110-AT titanium alloy, and full-hard 301 stain-
less steel,
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Alclad 2024-T3 alumii.i:. alloy showed a considerable increase in yield
_ strength with increasing strain rates ... te<\ temperatures of 800°F and 900°F. Pre-
g vious comments on aging and particle-growth phenomena in regard to the ultimate
. strength also apply in general to the yield strength of this material as well as to that
of heat-treated Inconel-X and annealed Stellite-2) at certain test temperatures.
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Figures 48 through 51 show the effects of temperature on the strength
properties of the test materials at the maximum and minimum holding times. These
comparative plots, which include previous low-temperature results, show that the
effects of holding time on the tensile properties of the test metals are, in general,
not nearly so pronounced as those of strain rate, Minor fluctuations were evident
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as a regult of aging phenomena at certain of the lower test temperatures for Alclad
2024-T3 aluminum alloy and heat-treated Inconel-X, As mentioned previously,
atmospheric contamination resulted in a marked deterioration in A110-AT titanium
- alloy at 2350°F and 2770°F, Otherwise, holding times exerted little or no influence-
on strength properties.

A discussion of the qualitative correlation between tensile and creep
properties was presented in WADC TR §5-199 Parts 1 and 2. It was pointed out
that creep tests are analogous to tensile tests at very slow strain rates, Materials
that are quite senstivie to changes in strain rate — i.e,, their strength properties
decrease greatly with decreases in strain rate — would not be expected to retain
high strength when the strain rate is decreased to levels that are associated with
creep tests. On the other hand, materials in which strength properties are relatively
insensitive to changes in strain rate should have good creep strength since their
strength will not decrease greatly as strain rates are reduced to creep levels.
These relations are shown schematically in Figure 5.

This correlation between sensitivity to strain rate and creep properties
is illustrated by the data plotted in Figure 52, This plot shows the percentage
change that occurred in the ultimate strength of each material as the strain rate
was increased from 0, 00005 to 1.0 in, /in, /sec at different temperatures. For
each material the effect of strain rate was relatively small up to a certain tem-
perature and then increased sharply with further increases in temperature, As
shown in Figure 52, the minimum temperatures at which the sensitivity to strain
rate reached 100% in the different materials were as follows:

Alclad 2024 -T3 aluminum alloy, 600°F

Al110-AT titanium alloy, 1200°F o
Full-hard 301 stainless steel, 1400°F N
Heat-treated Inconel-X 1500°F

Annealed Stellite-25 1700°F

These temperatures correspond roughly to the maximum temperatures at which
each material would be expected to exhibit reasonable creep resistance, At
higher temperatures than those indicated, the ultimate strength of each of these
materials showed a marked dependence on strain rate,

These results suggest that data of the type plotted in Figure 52 might M
be used to obtain a quick qualitative indication of the temperature range in which RS
new and untested alloys could be expected to serve well in applications involving ::::: : :j
creep, A comparison of such plots for new alloys with the existing curves might s
show the relative merits of the new alloys for creep service, ::":_;';
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CONCLUSIONS

o - 1. The ultimate tensile strength and 0.2%-offset yield strength of all
test materials decreased continucusly with increasing temperatures, These test
temperatures were 800°F to 900°F for Alclad 2024-T3 aluminum alloy, 1600°F to
2770°F for annealed A110-AT titanium alloy, and 1600°F to 2250°F for heat-treated

. Inconel-X, annealed Stellite-25, and full-hard 301 stainless steel,

2. In general, the modulus of elasticity also decreased with increasing
test temperatures for all materials. The percent elongation, however, varied er-
ratically with increasing temperature,

3. Both the ultimate tensile strength and 0, 2%-offset yield strength of
all materials increased appreciably as strain rates increased at each test tempera-
ture with only one exception. The yield strength of annealed Stellite-25 at 1600°F
was practically unaffected by strain-rate changes.

4, In general, as strain rates increased at each test temperature, both

the apparent modulus of elasticity and percent elongation tended to increase., Although

isolated variations were noted in the data, the only major exception to these trends
was in the annealed A110-AT titanium alloy, which exhibited a decrease in the per-
cent elongation as strain rates increased,

9. Variations in holding time at the test temperatures had no significant
eflfect on the ultimate tensile strength, 0,2%-offset yield strength, modulus of elas-
.icity, and percent elongation of the Stellite-25, Inconel-X, full-hard 301 stainless
steel, and Alclad 2024-T3 aluminum alloy, At the higher test temperatures, the
properties of the A110-AT titanium alloy deteriorated with increasing holding time
due to atmospheric contamination.

6. Annealed Stellite-25 and heat-treated Inconel-X were the alloys most
resistant to oxidation at the highest test temperatures, followed by full-hard 301
stainless steel and annealed A110-AT titanium alloy, Alclad 2024-T3 alloy exhibited
good oxidation resistance at its highest test temperature of §00°F,

7. A qualitative correlation between creep and tensile properties was
shown, The temperatures at which creep resistance falls off rapidly are roughly
equivalent to those at which increases in strain rate resulted in a marked increase
in the ultimate strength for each material, These temperatures were approximately
600°F for Alclad 2024-73 wluminum alloy, 1200°F for annealed A110-AT titanium
allov, 1400°F for full-hard 301 stainless steel, 1500°F for heat-treated Inconel-X,
and 1700°F for annealed Stellite-25,
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Effect of temperature, after 1800-sec holding time, on the 0, 2%-
offset yield strength and ultimate tensile strength of annealed
Stellite -25 sheet at different strain rates, Specimens were heated

to test temperature within 10 sec.
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strain rates. Specimens were heated to test temperature within 10 sec.
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gure 19, Effect of holding time on the percent elongation and modulus of
elasticity of heat-treated Inconel-X sheet at different tempera-
tures and strain rates, Specimens were heated to test tempera-
ture within 10 sec.

......................................
................................................

D A - ) : T et T e T,
R

SN PCR T BN S RS UV Ny O Py - B SE ST S 2 S A sty A0




, 1.0 in, /in. [sec 0. 00005 in//in, /sec
10 sec 10 se¢
40 ‘ 1800°E
- 2000°F
20
2250°F
3 £ ;
S o
§ 1.0 in. /in, [sec ~-0,00005 in.[/in, /sec
. 1800 s . —1600°F 1800 sed
: /f/ﬂ
Q
E
40 f
|600°F
” ~~2000°F
20| 2250°F
y 2000°F
0 gt 2250°F |
0 0,004 0,008 0 0. 004 0,008 0.012
Strain, in, /in, o
Figure 20, Stress-strain curves for heat-treated Inconel-X sheet at dif- ;::f:l
ferent temperatures, strain rates, and holding times, Speci- ‘;;5;:"'_

mens were heated to test temperature within 10 sec,

WADC TR 55-199 Pt Il 38 Ll




Strain
o ~ Rate, Holding
Temp, In./In./ Time,

L °F __Sec Sec
1600 1.0 10

7
*» 1600 0,00005 1800
2000 1,0 10

2000 0.00005 1800

o
vy

-

2250 1.0 10

Jl'
e

N e
o, Ay i e
ACARIY

"
v

v
r‘

2250 0,00005 1800

[y
.
.

.
v

RRIINS
f..-"l_(:; ':"

&,

. AEREE e AT G G AR TS R -

Figure 21, Surface condition of heat-treated Inconel-X sheet after high-
temperature testing.

v s 2
e |

N\
A N

&

WADC TR 55-199 Pt I1 39

ARy
4

LR
i ?-
o v o
L ‘~.-‘4.
» ot .
S yl
l A
r




1
|
i
I
|

_Ultimate Str&ngth, 1000 psi

. -
’ 0
) Q.
5 =
I o
vt
d =y
(] e
‘ o
] =
. a
b
' /0]
! =]
L} —
- 5}
ad
: P

- ANEER T o

VNN L. 4 A LA L EBEERY e s -~

S FTEERTT 2
. %y

WADC TR 55-199 Pt LI 40

(-]
o

L
|

20
10 R
\-O T‘-‘\.-A'.“
ey
TR
B X
A ):' Ca

Nominal Strain Rates
A 0.00005 in, /in, /sec
g 0.01 in./in,/sec
O 1.0in,/in,/sec

(7]
o

G

[~

o
2K
Y 14

4./‘. c*:”l' 2

10

)

e w
; ;ﬁi’-\r

PR
Jlal

«

P
03
v
1

¥

—

1600 1800 2000 2200 2400

.I'I
e
- A &

/,

Erd
L3

Temperature, °F
Figure 22, Effect of temperature, after 1800-sec holding time, on the ‘.:
0.2%-offset yield strength and ultimate tensile strength of RS

full-hard 301 Stainless Steel sheet at different strain rates,
Specimens were heated to test temperature within 10 sec.

&

NS
AN
S

AN
Ry

et .
...........................................
..........................

A ot Bl



FLheay Sre ot o 5 g S i i U on Vv T

t
l
|
)
|
I
|
1
)

Pt
o

No

Modulus of Elasticity 10° psi |

/.

§ i

X i..gx'f
] ————— —— :4

Nominal Strain Rates Yo

13

a 0.00005 in. /in, /sec )
0 0.01 in, /in, /sec o

—
| A
o“oi

W

0] 1.0 in, /in. /sec

(=)
(=

/

G~
L o

1600 1800 2000 2200 2400 -
Temperature, °F e

R T
73

>
CAE

N
o

\

N
B

o e
/) L} s‘:’«l

Percent Elongation
e A

o

.. oampm . 2 s e -
o
(=4

.
[
&
el

.
-
L

-«

Ta,
‘.

T, AR A -
F
v
s

AR

e, AT,

Figure 23, Effect of temperature, aftcr 1800-sec holding time, on the
? percent elongation and modulus of elasticity of full-hard 301
-

Pl

p

.l -
-.-'

iy

Stainless Steel sheet at different strain rates, Specimens were

heated to test temperature within 10 sec,
WADC TR 55-199 Pt III 41

e R h
A DR

———_C
coARE



o
K=/

D 2000°F

p—t
o

£
'8
i
T
2

[ 2250°F |

Ultirnate Streflgtil:, 1000 psi i

e
y g

J

Holding Time
10 Sec
100 Sec
1800 Sec

YN
P

[ 2]
o
onob

SN

Rt DY N A

'y

I‘?}:‘t 7.

.
»e

Gt Jran

Yield Strength, 1000 psi
[
o

2 o
10 000°F

N 2250°F

0. 0001 0. 001 0. 01 0.1 1.0

Strain Rate, in, /in, /sec et

l‘i
Figure 24. Effect of strain rate on the 0, 2%-offset yield strength and ulti- {:i
mate tensile strength of full-hard 301 Stainless Steel sheet at p
different temperatures and holding times, Specimens were
heated to test temperature within 10 sec,

WADC TR 55-199 Pt I 42 &




- 20

0 %
@ Holding Time : o
"""" - 80| &N 10 Sec - .7
y ?3 O 100 Sec /
s 13} - ==
pr 2000°F ol
n , ;\-
810 )
2 R
s a
g o=
3 - RGN
g 5
s 10 A

2250°F :

! : — =
| - o
! 30 % = i
' ' L
i e
Py S S— —— =
| —T g—ﬁ kg
| t o
. 2 oy
' [ o
g 30 —yuooer o
% P
) "‘..‘:.
5 10 b
0 r
& fuils
g, 50 E
!’b‘:’:
30 7.(“ o
2250°F — ‘.,\?’.:
r :
0.0001 0. 001 . . . e
P Strain Rate, in,/in./sec 5 f_-‘
ot
Figure 25, Effect of strain rate on the percent elongation and modulus of elasticity :.::_.
of full-hard 301 Stainless Steel sheet at different temperatures and :l,c:
holding times, Specimens werc heated to test temperature within O
10 sec. D)
fos
Pt
WADC TR 55-199 Pt 111 43 "




40 —
O- - 0]
30 -
o ;,. b -
= &
a | 1600°F =
S 10 =
- T X
£ g
2 2000°F O §
g 19 o 2
: 2
E ) 4 -
5 0 3
(= N ‘r::
2250°F . ;:‘
0 BEPS. W . V. A W h WL W ¥ b ¥ b W ¥ A ¥ - - h § A W 3 b S b W | b ¥ A A ¥ b 4 4 é
Nominal Strain Rates ':-..:'-
30 A 0,00005 in, /in. /sec i
D o. 1 in, {in, /sec b
L O_1,0in, /in, /gec Y
20 L ;=b— oY E
o Q -0 *
o)) o W
S 10 1600°F s:
b= -1 .,:
- *y
£ Of= v
o Ry
£ ‘e
£ 10 Y —&— ¥
- __- »
4] ¢
o 2000°F = ) ;..
2 SHr— 4 - ‘
P 0 5
3
10 - D - '::
2250°F . o
0 { J 1 114 - I LlL rﬁﬁ' X Y s L .!
10 100 1000 )
N Holding Time, Sec .
O Figure 26, Effect of holding time on the 0, 2%-offset yield strength and -
g ultimate tensile strength of full-hard 301 Stainless Steel sheet .
at different temperatures and strain rates, Specimens were i
& heated to test temperature within 10 sec, :‘
*  WADC TR 55-199 Pt III 44 :




Modulus of Elasticity, 10° ﬁsi

20

10

120

80

40

40

Percent Elongation

40

30

S

1600°F A\,

-

2250°F

Nominal Strain Rate
A 0.00005 in, /in, /g

8
ec

g 0.01 in,/in,/sec
O 1.0in,/in,/sec

1600°F

F

zoooqvf %C’L

*

[ 2250°F ? o

3 lnnnn. 1 N N T N 4 )

10 100 1000 -

Holding Time, Sec o

(::

Figure 27. Effect of holding time on the percent elongation and modulus of ,:
elasticity of full-hard 301 Stainless Steel sheet at different temn- e

peratures and strain rates, Specimens were heated to test tem- .

perature within 10 sec, -

WADC

TR 55-199 Pt III

45




' S 1. 0 in, /in, [sec

_ . [0.00005 in, [in, /sec
- ” ’ " 10 sec © 10 8gc
30 #
/ 1600°F
1] 4
' o |
i |
_— 10 000 F
a + 250°F ,I 1600°F
§ -k 2000°F
"‘. 0 250°F
. » 1.0 in. /in, [sec 0. 00005 in.l/in. /sec
! o 1800 sec 1800 sde
3 Z
: 30
1600°F ||

20H

1 ,’ fz.ooo"F
,1 2250°F / 1600°F

y 2000°F
0 0. 004 0. 008 0 0.004 0.008 .012
Strain, in,/in,

Figure 28. Stress-strain curves for full-hard 301 Stainless Steel sheet at
different temperatures, strain rates, and holding times, Speci-
mens were heated to test temperature within 10 sec,

WADC TR 55-199 Pt 11 46
Y A N B S S B B B R 5 R W N S I A A

o
.

-
[ g

L . A
S
o

XN

VT IV,
LI f . 2

L] o f
A

e

O

Rt

~ ‘v

A
* ‘. ’ -
%l\‘:ﬁ _‘-]l

v v *

-

N Ay
I
S,

ay
g
»

%) 7

Lo
"v(""'r';"
2, 7,
' s ‘e

[ 3
3
L,



...Strain . . . o
... ....Rate, Holding __
Temp, In,/In,/ Time,
°F Sec Sec

1600 1.0 10

771800 0,00005 1800

2000 1.0 10

2000 0,00005 1800

2250 1.0 10

2250 0,00005 1800

Figure 29, Surface condition of full-hard 301 Stainless Steel sheet after
high-temperature testing,

5
e

.
“s
o

AOS

Pl
ok P

WADC TR 55-199 Pt III 47

LAY
LR 4
e 4. 8

‘ TN
- TS

~ .
Pl R4




Lol
sL L
]
i
i
1
|
1

l
I
|
.

h, 1000 p

80 |

- Ultimate Strengt
[V -N
o

-
e

/
I/

_ Nominal Strain Rates
. A 0,00005 in, /in, /sec

O 0.01 in, /in, /sec

O 1.0in,/in, [gec

Yield Strength, 1000 psi
S
r:i

0 00 1600 2000 2400 2800

Temperature, °F

Figure 30, Effect of temperature, after 10-sec holding time, on the
0. 2%-offset yield strength and ultimate tensile strength of
anrealed A110-AT Titanium-alloy sheet at different strain
rates, Specimens were heated to test temperature within

10 sec. 48
WADC TR 55-199 PtIil

R D Y SR R Y R O A A TS D R bl R R 1) ol et W o e L




Modulus of Elasticity, 10° psi

=
o

L

[y
o

()]

0 = —
Nominal Strain Rates

A 0.00005 in, /in. /sec j]

3 0.01 in,/in./sec
© 1.01in,/in,/sec

(o))
o

Percent Elongation
»
o

N

1200 1600 2000 2400 2800
Temperature, °F

]
o

Figure 31, Effect of temperature, after 10-sec holding time, on the percent
elongation and modulus of elasticity of annealed A110-AT Titanium
alloy sheet at different strain rates. Specimens were heated to test
temperature within 10 sec,

WADC TR 55-199 Pt 111 49




E
_ 60 FF
250
a0
,,,,,:t:g R 3
L
,F‘
-5 20 ¥
w0
[=]
£ 10 ' '
0 T600°F 3
%’ y 2350° :
s . =
i 5
t 10
0
Holding Time
:3 5 A 10 Sec
3 ‘1o 100 Sec
N O 1800 Sec
i 40
4 3 e |
3 2 30
N S i
Ny S
i . 20
£
s b
3 © 10
S 5 — T6U00E
3 7 2350°H
é o -
! . s 0 r-=_——_‘4===——d_
& P
- 10
- 2770°F Jf!
g 0 0. 0001 0.001 0.01 0.1 1.0

Ja

Strain Rate, in, /in,/sec

-5

AR o

h AP A

Figure 32. Effect of strain rate on the 0,2%-cffset yield strength and ulti-

mate tensile strength of annealed A110-AT Titanium alloy sheet
at different temperatures and holding times, Specimens were
heated to test temperature within 10 sec,

X,

A

WADC TR 55-199 Pt Il 50




10
o 0
o,
=)
- 10
2
2 0
]
4
]
10
R 23p0°F
3
3 0 ,
K Holding Time
= 10 |& 10 Sec
O 100 Sec
0 Q 1800 Sec ﬁ
40
12Q0°F
0 ——— —
40 . 16Q0°F
,§ 0 =‘.I1— — —
g
§ 40 2330°F
O] 0
5 9 %la — '
3]
=
Q
A 40 A
\MW
0 L liliy it luu i Lllll“' sl NN I by
0.0001 0. 001 0.01 0.1 1.0
Strain Rate, in,/in, /sec
§ Figure 33. Effect of strain rate on the percent elongation and modulus of

elasticity of annealed A110-AT Titanium alloy sheet at different

temperatures and holding times. Specimens were heated to test
temperature within 10 sec,

WADC TR 55-199 Pt 11 51




e ‘80 ————————————

T - - - - - memenf]
40 1200°F
4 20 4
§ L dd)
- 2350°
. 0
£
)
§ 20
2 1600°F
g 0 , .
]
E Nominal Strain Rate
é 20 A 0. 09005 in, /in, /sec
2770°F O 0.01 in. /in. /sec
L O 1.0 in. /in, /sec
0 e e e e e e e e e e o e o e e e e e e e e — — ]

60

A\
40 |_1200°F &

'5
o
3
S 20
-y
i -C. 3
s 0 2350°F
=
\ ¢ .
n
20
T o
3 1600°F T
>,4 A
0 o
i
; 20
2770°F
0 _._l..._.u..L==ﬁé S -

10 100 1000
Holding Time, Sec

W W .

Figure 34, Effect of holding time on the 0,2%-offset yield strength and ultimate
tensile strength of annealed A110-AT Titanium alloy sheet at different

temperatures and strain rates, Specimens were heated to test tem-
perature within 10 sec,

WADC TR 55-199 Pt 111 02

vy




N
o
J

10 - : -

2 ‘

o 0

(=

3-;10

o

w0

S

]

T 10

n 2350°F

T 0

= Nominal Strain Rates

10 A 0.00005 in, /in, /sec
2770°F O 0.01 in. /in. /sec
. < O 1.0in, /in, /8ec

s
N
AN
ple
DN

= f
Bd
of .
S T’
£} .
S 60 ~
o Y
& 40 1600°F = é
i G S
. ~ SN
20 o
. T 2770°F R
0 O
0 10 100 1000 |
_ Holding Time, Sec AN
Figure 35. Effect of holding time on the percent elongation and modulus of :r:':
elasticity of annealed A110-AT Titanium alloy sheet at different D5V
temperatures and strain rates, Specimens were heated to test \_','3..,

temperature within 10 sec,

V' il
2ottt
L0 Sl NS XN

WADC TR 55-199 Pt 1 53

}I

.
A &,
A

'
1
L4

" -
-
r
<
R

...........................
(SR et PO R A P R PR U e S SRR T . B S
............................

. /‘ vl -
1 ,. .
o
r'e
f
A
ST



0. 00005 in.|/in. /sec

10 sec 10 sep

ST e —— 1200°F

40

A———1200°F

L
ZH

v = - s
S 4

/_7&_- 1600°F
&.—

o

| ggggg 11600°F

.0 in, /in, fsec 0. 00005 in/fn. /sec
1800 sec 1800 sed

(=)

g

P A1
P

’l .
o DU )

Stress, 1000 psi

)

=)
‘T—
|

1200°F X

>
-

>
T

Sy
IR,

; ——A—1600°F
3 ZOF / e /

1200°F

T

-
-

.5y
I

2350°F

. r e s
A

1600°F
0. 004 0,008 0 0. 004 0.008 0.012

Strain, in, /in.

-
4N t_’\m'

Figure 36, Stress-strain curves for annealed A110-AT Titanium-alloy
sheet at different temperatures, strain rates, and holding
times. Specimens were heated to test temperature within

WADC TR 55-199 Pt 1}{) sec.

o«
i X

o4

!l.
o'
LY
'.ﬂ
I.‘
.-.
|'.1
-
‘! -
)
-~
..
R
N




Strain

“Holding
Time, = -

WADC TR 55-199 Pt 111

o Rate,
-elTemp, 1In, [In, | -
oF _Sec ~ Sec
1200 1.0 10
1200 0.00005 1800
1600 1.0 10
1600 0.00005 1800
2350 1.0 10
2350 1.0 1800
2770 1.0 10
L2710 1.0 100
Figure 37.

Surface conditicn of annealed A110-AT Titanium alloy sheet
after high-temperature testing,

-""H' ":“‘ ‘."i.': N
Iy St KRN

550
X

-1

WA
AL
L A

” o T
IR 7

o

95




15

|
|
|

[y
o

'Nominal Strain Rates

Ultimate Strength, 1000 psi

AN 5 N SR S S S D P Y O E L AR A L
‘ i : -
\ .
|
l
|
]

5| &  0.00005 in, /in, /sec
0 0.01 in, /in. /sec
v o 1.0in,/in,/sec
! 0 ==
v
Rt
<.
i 15
'g
R 3 O\
. =]
At (=]
~' -
-~ 10 i
¥ g
- =] ‘z "\
¥ ; 9
o, - . TS AN
§ 0 hOCON
« ' 3 5 m‘\.‘
w —
! >4 .-..'-.,\
WY b
- R
% A R
\'u \“-"“
i 0 [N
‘. 600 700 800 900 1000 H
- Temperature, °F ‘:‘;:::
.' " 'L
'f: "4'-'1:‘
4 Figure 38, Effect of temperature, after 1800-sec holding time, on the 0. 2% -offset :f«’.}-
Lo yield strength and ultimate tensile strength of Alclad 2024-713 Aluminum St

i
$ |

alloy sheet at different strain rates. Specimens were heated to test
temperature within 10 sec,

.

S ERbN
‘- g y ‘.' o, '-..’.(;‘-l
.:_" ., P-’ f_ D

4 Y
N Y

WADC TR 55-199 Pt III 56 i

.......................

P LR ST VR SN Cetetat et et it et uv e A I TR YL TS AP P LB B Tt St Il Jhe K}
P SR P T A P R e T A -

. Tt PR - . . At it et ettty ey

-------
- e



|
)
|
|
|
'
|
I
|
|

Nominal Strain Rates
2 | & 0.00005 in, /in, (sec

Modulus of Elasticity, 10® psi

0O 0.01 in, /in, /sec

O 1.0in,/in, /sec
0 %

=
S
< 16
Y1}
=]
S
fx
2
g
£ 8
"
0

600 700 800 900 1000

Temperature, °F

Figure 39, Effect of temperature, after 1800-sec holding time, on the
percent elongation and modulus of elasticity of Alclad 2024-
T3 Aluminum alloy sheet at different strain rates. Speci- ;
mens were heated to test temperature within 10 sec,

WADC TR 55-199 Pt III 57 -




|
I

p—t
[3,

W

Ultimate Stren‘gth, 1000 psi |
=)

—t
(92}

Holding Time
A 10 Sec

O 100 Sec
O 1800 Sec

Yield Strength, 10C0 psi
—
=

- . 0
A

------

..........

o
0 Laa ol AW PR jJJllHI_ bba LLLE L lllll“ o by
0. 0001 0. 001 0.01 0.1 1.0
Strain Rate, in,/in. /sec
Figure 40, Effect of strain rate on the 0, 2%-offset yield strength and ultimate
tensile strength of Alclad 202<-T3 Aluminum alloy sheet at different
temperatures and holding times, Specimens were heated to test
temperature within 10 sec,
WADC TR 55-199 Pt I 58

........................................
.......

g

e N

’l

WA S S S A TR N Y T

Cltalal



6
_— __,_‘.i, 4 -
°, 4
vt
-2 2
8
-
m -
g OF S
o
w 6
3
-]
é 4
. : Holding Time
2 A 10 Sec
900°F 0O 100 Sec
O 1800 Sec
0# ,,,,,,, e o o e e s e ey e e e e b e i it e o ey
15 /
% 800°F
c
s 10 - :
2 T
4
S 6}
m
§ 0 = :%
[
)
A 15
10
900°F Q)
5 o
0 ORI RWTT s lan i lau o died o1 MR BT !;‘
0, 0001 0.001 0.01 0.1 1.6 ;
Strain Rate, in,/in, /sec o
~‘.'
Figure 41. Effect of strain rate on the percent elongation and modulus of :;:
elagticity of Alclad 2024-T3 Aluminum alloy sheet at different ::

temperatures and holding times, Specimens were heated to test
temperature within 10 sec,
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Time at Prop., 0,2%-Offset Ult, Mod, Time

- Temp, Temp, Strrin Rate, Limit Yld, Str. Str. Elast, Elong., toUlt.,
°F Sec In./In. /Sec 100C psi 10° psi T Sec
1600 10 0. 000045 22,1 37.17 39.7 20.9 13.5 84C
1600 10 0.000057 242.8 34.4 34,9 18.3 13.5
1600 10 0. 000055 21.17 32,2 34.9° 16.1 13.0
Av, 22.2 34.8 36.5 18.4 13.3
1600 10 0.0083 31.0 33.4 59.3 22,2 26,0
1600 10 0. 0097 30.4 33.2 64.2 20.6 24.5 10
Av, 30.7 33.3 61.7 21.4 25.3
1600 10 0.97 24.6 33.2 74.3 23,0 43,5
1600 10 0.50 27.3 31.5 71.8 17.3 42,0
1600 10 1.02 26,5 32.0 74.2 18.8 35.0
Av, 26.1 32.2 72.8 19.7 40.2 0,23
1600 1800 0.000040 18.5 33.7 35.0 23.7 11.5 720
1600 1800 0.000041 20.1 33.1 35.3 20.4 13,0 660
1600 1800 0.000050! 22. 4 31.7 35.0 20.8 14.0
Av. 20.3 32.8 35.1 21,6 12,8
1600 1800 0.0105 27.4 30.8 28.5 21.0 27.0
1600 1800 0.0090 30.6 34.6 64,1 20.1 29.0
Av, 28.95 32.17 61.3 20.6 28.0 14
1600 1800 1.6C 28.4 30.3 72.5 17.1 47.5
1600 1800 1.09 29.0 30.2 4.0 17.6 46.5
1600 1800 1.02 27.9 31.8 74.4 18.8 50.0
Av, 28.4 30.8 73.6 17.8 48.0 0. 26
2000 10  0.000050'  2.88 5.38  5.89 7.3 9.0
2000 10 0.000050* 4,02 6.08 6.37 7.9 9.0
2000 10 0.000074 3.17 7.01 7.05 6.3 3.0 45
Av, 3.36 6.16 6.44 7.2 7.0
2000 10 0.0126 16.7 21.4 21.8 14, 21,0 1.3
2000 10 0.0098 16.1 22.9 23.6 14.1 21,5 1.3
Av. 16.4 22, ¢ 22,7 14.3 21.3

........

Table III -

Tensile Properties of Annealed Stellite-25 Sheet at Different Temperatures,
: : Holding Times, and Strain Rates

All Specimens Heated to Test Temperature Within 10 Sec
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‘Tensile Propertieé, of Annealed Stellite-25 Sheet at Different Temperatures,
Holding Times, and Strain Rates

Table III (Cont'd;)

All Specimens Heated to Test Temperature Within 10 Sec

L

- Time at Prop., 0.2%-Offset Ult. Mod, Time _
Temp, Temp, StrainRate, Limit Yld, Str. Str. Elast., Elong., to Ult.,
°F Sec In./In./Sec 1000 psi 1C%psi % Sec

2000 10 1,09 26.1 27.1 45,5 14,7 27.0
2000 10  0.85 26.3 28,7 45,6 14,3  35.0
2000 10 0.96 22,0 26.0 44.2 15,2 34,0
Av. 24.8 27.3 45,1 14.7  32.0 0.09
2000 1800  0.000058  3.98 6.14 6.36 12.8 10.0 80
2000 1800  0,000050" 3,24 5.61 6,20 5.2 11,5
2000 1800  0.000067  3.76 6.60 6.73 7.7 10.5 60
Av. 3.66. 6.12 6.45 8.6 10.7
2000 1800  0.0076 15.4 24,2 24.4 17.5 17.5 1.7
2000 1800  0.0090 15.8 24,2 24,3 18.9 --
Av. 15.6 24,2 24,4 18,2 1.5 ‘
2000 1800  0.94 24.3 27,5 48,5 19,4  31.5 i
2000 1800  0.80 20,3 27.5 47,0 17,9 32,5 3
2000 1800  0.99 24.2 26,0 41,6 14,4 35,5 DI
Av. 22,9 27,0 45,7 17.2  33.2 0.09 r
2250 10  0.000060 2.32 4,21 4.55 8.3 8.5 f\
2250 10  0.000052 3.10 4.17 4.60 8.1 8.0 m
2250 10 0.000056 2.74 4,12 4,55 4.9 7.0 161 o0t
Av. 2.72 4,17  4.57 1.1 7.8 st

(\:_'-.‘_f

2250 10  0.0100 8.94 12,2 12,2 11,8 18.0 T
2250 10  0.0111 7.10 10,7 10,8 11.3  19.0 1.5
Av. 8.02 11.5 11,5 11.6 18,5 i
2250 10 1.16 22.5 23.0 253 19.1 42,0 0. 01 R
2250 10 0.91 22,5 24,4 26,3 17.2 31,0 0. 01 o
2250 10 1.32 20,1 25,3 28,1 ---- 41,5 0.01 O,
Av., 21.6 24,2 26,6 18.2  38.2 o]
2250 100  0.0125 10.6 14.6 14,9 11.0  21.0 0.75 R
2250 100 0.0105 8.65 12,4 12,4 12,2 11,5 1.0 NS
Av. 8.63 13.5 13,7 11.6 16,3 RN
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Table I (Cont'd,)

.....—-Tensile Properties of Annealed Stellite-25 Sheet at Different Temperatures,
Holding Times, and Strain Rates T

A 3
All Specimens Heated to Test Temperature Within 10 Sec

Time at Prop. 0,2%-Offset Ult, Mod. "Time

Temp, Temp, StrainRate, Limit Yld, Str, Str, Elast.,, Elong., to Ult,,

°F Sec In./In/ Sec 1000 psi 10°psi T Sec
2250 1800 0, 000031 3.95 5.00 5.18 6.1 , 9.0
2250 1800 0. 000056 2,45 3.88 4,40 10,6 9.0 157
2250 1800 0, 000053 2,88 3.1 4,26 5.8 9.0 180
Av, 3.09 4,20 4,61 1.5 9.0
2250 1800 0. 0088 11,2 14.6 14,6 14,4 19,0 0.33
2250 1800 0.0105 10,9 16.4 16,4 14,7 20,5 0.36
Av, 11,1 15.5 15.5 14.6 19,8
2250 1800 1,16 19.8 21,1  25.8 ----° 30,5 0,01
2250 1800 0.90 18.0 19.6 26.8 20.1 30.0 0.01
2250 180C 1.40 22.5 24.6 27.7 16.9 27.0 0.01
Av. 20,1 21.8 26,8 18,5 29.2

1. Nominal strain rate; timing signal illegible,
2. Stress-strain curve defective in elastic region,
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Table IV

All Specimens Heated to Test Temperature Within 10 Sec

| Tensile Properties of Heat-Treated' Inconel-X Sheet at Different Temperatures,
o . Holding Times, and Strain Rates _

o Time at Prop. 0,2%-Offset Ult. Mod,. Time
- Temp, Temp, StrainRate, Limit Yld, Str, Str. Elast, Elong., toUlt,,
°F Sec In, /In./Sec 1000 psi 10%psi % Sec
- 1600 10 0.000047 32.7 42.6 42.6 14,0 7.0 100
1600 10 0.000048 29.0 39.5 39.5 14,4 7.0 g0
1600 10 0.000052 31.0 42.2 43,7 7.4 7.0 70
Av, 30,9 41.4 41.9 15.3 7.0
1600 10 0. 0086 42.8 52.2 97.4 17.1 6.0 3¢
1600 10  0,0088 39.2 51.0 55.6 17.3 5.5 1.3
Av. 41,0 51.6 56.5 17.2 5.8 )
1600 10 0.93 53.8 57.8 87.5 15.8 9.0 0.02
1600 10  0.86 55.8  60.6 90.0 21.3 12.5 )
1600 10 0. 88 54.1 60.0 94.0 19.6 13.5
Av. 54.6  59.5  90.5 18.9 1.7 0,08
1600 100 0.000070 26,9 42.5 42.5 17.7 7.0 go
1600 100 0,000073 29.7 43,2 43,7 17.0 2.9 60
Av, 28.3 42,9 43.1 17.4 6.3
1600 100  0,0084 29.1 54,1  60.5 18.4 5.5 3.0
1600 100  0.0095 37.7  49.1 52,8 16.6 10.0 15
Av. 33.4 51,6 57.7  17.5 7.8 )
1600 100 1.0° 64.6 70,0 98.8 20,9 9.0
1600 100 1,02 63.0 69.1 93.8 21.7 9.5
Av, €3.8 69.6 96.3 21,3 9.3 0.07
1600 1800 0.000026 22.2 35.0 35.0 16.0 7.5 120
1600 1800 0.000038 22.9 37.6 38.4 18.6 6.5 110
1600 1800  0,000044 24,2 39.0 39.4 19.1 5.0 100
Av, 23.1 37,2 37.6 17.9 6.3
1600 1800 0.0083 37.9 61,7 65.6 18.0 4.5 1.0
1600 1800 0. 0086 36.0 62.7 66, 8 18.3 4.5 2.0
Av, 37.0 62,2 66, 2 18.2 4,5
1600 1800 0, 86 60.4 63,5 91.8 23.4 7.5
1600 1800 0.79 56,2 70.4 102.4 18.17 8.5
1600 1800 1.03 42.7 69.0 103.5 20,0 8.5
Av, 96.4 67.6 99, 2 20,7 8.2 G.05
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All Specimens Heated to Test Temperature Within 10 Sec

Table IV (Cont'd.)

Holding Times, and Strain Rates

___'_-'___.'I‘_e_nsjle,Pr_ope_xzties_qf_ _Hea_t_-T_re_ate_dl,_ln_éone,l-,x Sheet at Different Temperatures, . B8

Prop. 0.2%-Offset Ult.

Mod,

Time

| Time at
‘ Temp, Temp, StrainRate, Limit Yld, Str, Str. Elast.,, Elong,, toUlt,,
} °F Sec In. /In, /Sec 1000 psi 10 psi % Sec
2000 10 0,000052 2.17 2.89 3.20 8.0 31.5
| 2000 10 0,000059 2,53 3.27 3.40 8.0 31.5
» 2000 10 0.000059 2,46 3.45 3,70 5.5 24.0
Av. 2,39 3.20 3.43 7.2 29.0 780
2000 10 0. 0147 8.39 9.80 10.0 8.5 33.0 5.0
{ 2000 10 0.0078 7.13 8.65 10.3 9.8 31,5 5,0
| Av. 7.16 9,23 10.2 9.2 32.3
2000 10 0.62 27.0 29.0 29,0 8.0 60,3 0,009
2000 10 0.51 25.5 27.6 27,6 15,3 74.0 0.010
2000 10 0.94 27.6 29,6 . 30.4 13.0 69.0 0.007
Av. 26.7 28,7  29.0 12,1 67.8
2000 100 0.0170 7.81 10.2 10,5 10.7 33.0
2000 100 0, 0099 9,33 11.1 11.3  11.6 39.0 0,30
Av, 8.57 10,7 10,9 11.2 36.0
2000 1800 0.000059 2.74 3.16 3,40 7.2 29.5
2000 1800 0.000054 2,94 3,62 3.70 6.6 ----
2000 1800 0,000065 1.98 3.00 3.16 6.9 25,5
Av, 2.55 3.26  3.42 6.9 27.5 840
2000 1800 0,0147 10,7 12,0 12,2  10.1 34.0 0.32
2000 1800 0.0128 10,2 11.8  11.9 9.5 29.0 0.32
Av. 10.5 11.9  12.1 9.8 32.0
2000 1800 1,34 21.9 28,4 30.8 17.0 48,0 0,007
2000 1800 0.95 24,9 27.0  28.8 24.3 61.5 0,006
2000 1800 1.22 217.0 29,7 31,0 10.9 58.5 0.005
Av. 24,6 28.4 30,2 17.4 58.0
2250 10 0.00012¢ 1.33 1.53 2,29  0.64 20.0 600
2250 10 0.C00064 1,23 1.39 1,94  0.85 20.0
2250 10 0.000050% 1,17 1.45 2,00 1,14 19.5
Av, 1.24 1.46 2,08 0.88 19.8
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Table IV(Cont'd. )

3 . - .. l ) N -
___Tensile Properties of Heat-Treated Inconel-X Sheet at Different Temperatures, . = |
Holding Times, and Strain Rates

All Specimens Heated to Test Temperature Within 10 Sec

Time at Prop. 0,2%-Offset Ult, Mod, | Time

Temp, Temp, StrainRate, Limit Yld.Str.  Str. Elast,, Elong., toUlt.,,
°F Sec__ In./In./Sec 1000 psi 10°psi % Sec

2250 10 0.0089 5.93  6.04 7.04 11,0 2.5 4.0

12250 10 0.0090  6.34 6.67 17.27 9.4 30.0 5.0

Av. 6.14 6.36 17.16 10,2 28.8

2250 10 1.34 20.5 19.3  20.5 14.1 66.0 0. 004

2250 10 1.35 21.5 21.5 23.3 8.1 63.0  0.004

2250 10 1.02 20.1 18.8 20.1 11.3 78.0 0. 004

Av, 20.17 19.9  21.3 11.2 69.0

2250 100 0. 0126 4,98 6.10 6.52 10,9 22.0

2250 100 0. 0124 6.03 7.13 17.41 11,5 30.0 4,0

Av, 5. 51 6.62 6,97 11.2 26.0

2250 1800 0.000076 1.19 .52 2,29 2.60 23.0

2250 1800 0.000078 0.59 0.89 1.03 0.65 ---- 1080

Av, 0. 89 1.21 1.66 1.63 23.0

2250 1800 0. 0149 7.30 7.96  8.34 9.8 30.5 4,2

2250 1800 0.0132 6.28 7.14  7.46 10,0 29.0

Av, 6.79 7.55  7.90 9.9 29.8

2250 1800 1.24 19.8 18.3  20.2 9.9 22.5 0. 004

2250 1800 1.09 21.3 21.4 22,0 11,5 50. 6 0. 004

2250 1800 1.42 19.4 19.5 22.0 13.4 50. 0 0. 004

Av. 20,2 19.7 21.4 11,6 41.0

1. Aged at 1300°F for 20 hours and air cooled, %

2, Nominal strain rate; timing signal illegible, »,*{-;:}:4.;
:,-':l-::‘-_‘.;:
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Table V

- ... - ... Tensile Properties of Full-Hard 301 Stainless Steel Sheet at Different _ ki
Temperatures, Holding Times, and Strain Rates

All Specimens Heated to Test Temperature Within 10 Sec

‘Time at Prop, 0.2%-Offset Ult, Mod, Time

Temp, Temp, StrainRate, Limit Yld, Str, Str, Elast,, Elong.,, to Uilt,,
°F Sec  In,/In, /Sec 1000 psi 10°psi % .Sec
. 1600 10  0,00004¢ 1,15 5,92 17.57 6,0 21,0
1600 10  0,000050' 5,44 7.02 8,36 6,0 26,0
1600 10  0.000061  3.53 6,41 7,71 6,0 225 600
 Av, 3.37 6.45 7.88 6.0  23.2
1600 10 0.0105  12.1 17.7  23.8 10.7  29.0 8.0
1600 10 0.0102  11.6 17.0 22.8 12.2  32.5 6.0
Av. 11.9 17.4 23,3 11.5  30.8
1600 10 1.01 16.6 20,2 34,2 13.0  26.0
1600 10 0.78 17.1 21.2 359 18.0  27.5
1600 10  0.94 18.9 21.5 36.7 15.3 25,5
Av. 17.5 21,0 35,6 15,4  26.3 0.10
1600 1800  0.000064  2.34 7.18 7.70 10,3  24.0
1600 1800  0,000044  5.54 8.15 8.80 6.4 23.0
1600 1800  0.000067  2.56 6.38 7.59 5,9 25,0 600 N
Av. 3.48 7.24 8,08 7.5  24.0 e
I'\‘ y
1600 1800  0,0107 9.87 16,5 23.5 15,7  36.0 9.0 R
1600 1800  0,0119  11.6 17.3  24.3  15.6  38.0 8.0 *"
Av. 10.7 16.9 23.9 15.7  37.0 R
SR
1600 1800 1,02 17.6 18.5 33.8 15.1  32.0 o,
1600 1800 1,07 16,4  19.2 345 156  31.5 NN
1600 1800  1.17 17.5 20,9 38.0 17.5  32.0 0,08  mum
Av. 7.2 19.5 35.4 16.1  31.8 “{
o
2000 10 0.000058 1.60 2.26 2.63 2.4 16.0 TR
2000 10  0,000057 1.77 2.21 2,67 2.1 18.5 i
2000 10 0.000056 1,67 2.12 2,50 2.8 18.5 NS
| Av, 1.68 2.20 2,60 2,4 17.7 1020 poa
2000 10  0.0165 4,75 5.51 8.05 6.2  42.0 8.0 R
2000 10  0,0180 4,62 5.21 7.98 7.0 35,0 9.0 S
Av. 4,69 5.36 8.02 6.6 38.5 e,

2,
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: : ' ‘Table V (Cont'd,)

,LT?}‘,S_i_l\e_,,Rrrf’Pe_rﬂeS of Full-Hard 301 Stainless Steel Sheet at Different . . .. _._ _ i
o Temperatures, Holding Times, and Strain Rates

All Specimens Heated to Test Temperature Within 10 Sec

" Timeat " Prop. 0.2%-Offset Ult. Mod. . Time
Temp, Temp, StrainRate, Limit Yld, Str, Str, Elgst. , Elong,, toUlt,,
°F__ __Sec In,/In, /Sec 1000 psi 10 psi %o Sec

2000 10 1.82 10.5 11,7 18.4 8.6 42,5

2000 10 1.1f 8.6 9.3 15.9 9.2  57.0

2000 10 1.0 7.5 11,2 16,3 7.3  67.0

Av, 8.9 10.7 16,9 8.4 55,5 0.09

2000 100 0.000041 1,63 2.31 2.76 3.3 20,0 540

2000 100 0.000057 1.35 2.04 2,43 2.4 21,0 600

Av, 1.49 2.18 2.60 2,9  20.5

2000 100 1,08 7.8 9.7 18.6 18, 60.5 e

2000 100 1.0 7.6 9.9 18.4 15, 47.0 o

Av, 7.7 9.8 18,5 16,7  53.8 0.08 ;

2000 1800 0.000045 1.61 1.97 2.25 2,4 20.5

2000 1800 0,000046 1.55 1.87 2.14 4.7 17.0 133

2000 1800 0,000045 1.06 1.71 1.87 3.7 20.0 128

Av, 1.41 1.85 2.09 3.6 19,2

2000 1800 0.0150 5, 02 5.92 8.40 7.8  34.0 7.0

2000 1800 0,0113 4,03 5.50 7.60 7.2 34,0 9.0 .

Av, 4,53 5.71 8.00 7.5  34.0 i-\;;:h\q‘
At

2000 1800 1.0 9.4 9.4  14.5 10.3  65.0 B

2000 1800 1.0 8.6 9,2 13.4 9.7  51.0 RS

2000 1800 1,53 9.7 9.9 17.2 7.1 55,0 -

Av, 9.2 9.5 15.0 9.0 57.0  0.09 AT

2250 10 0.000068 0,770  1.08  1.43 1.2  13.0 S

2250 10 0,000052 0,743  0.925  0.978 0.95 18.0 160 PR

2250 10 0.000045 0,729  0.982 1.10 1.3 12.5 166

Av, 0.747  0.996 1.17 1.2  14.5

2250 10 0,0223 3. 64 3.172 5.42 7.2 38,0

2250 10 0.0128 3.12 3.57 5.04 9.6  33.5

Av, 3.38 3.65 5.23 8.4 35,8
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Tasble V (Cont'd.)

. _Tensile Properties of Full-Hard 301 Stainless Steel Sheet at Different
Temperatures, Holding Times, and Strain Rates

All Specimeng Heated to Test Temperature Within 10 Sec

Time at Prop. 0,2%-Offset Ult, Mod,

Time

Temp, Temp, StrainRate, Limit Yld, Str.,  Str, E&ast., Elong., to Ult., .

°F Sec  In,/In./Sec 1000 psi 10 psi %o Sec
2250 10 1.0 4,76 5, 83 11.3 7.5 66.5
2250 10 1,0 5,02 6.50 10.1 4.2 70.0
2250 10 1.0 5. 06 6.61 9.1 4.9 70.5
Av. 4,95 6.31 10.2 5.5 69.0 0.078
2250 100 0, 000039 0.620 0. 740 0.910 0.54 17.0 860
2250 1060  0.000044 0.670 0.990 1.06 1.3 16.0 300
Av. 0. 645 0. 865 0.995 0.9 16.5
2250 100 1.0¢ 6.00 7.82 13.2 15.3 33,
2250 100 1.0t 5.40 6.37 11.5 11.5 25.5
Av, 5.70 7.10 12.4 13.4 29.3 0,084
2250 1800  0.000060 0.570 0. 830 1.40 0.6 13.0
2250 1800  0,000053 0.680 0.890 1.05 0.9 11.0 183
2250 1800  0,000046 0.700 0. 940 1.04 1.1 18.0 168
Av. 0. 650 0. 887 1.16 0.8 14.0
2250 1800  0.0114 2.42 3.53 4.47 11.7 20.5
2250 1800 0.0100 3.10 3.53 4,00 9.8 10.0
Av, 2.76 3.53 4,24 10.8 15.3 1.5
2250 1800 1.01 7.50 7.67 8.18 4.5 36.0 0,010
2250 1800 1.0} 4.62 5.65 n.53 6.6 28.0 0.010
2250 1800 1.0 8.35 8.35 9,35 4.7 30.0  0.007
Av. 6.82 7.22 8.35 5.3 31.3

1. Nominal strain rate; timing signal illegible,

WADC TR 55-199 Pt III
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- Table VI e
R .Tensile Properties of Annealed AllO-.ATA Titanium Alloy Sheet _ ” .
at Different Temperatures, Holding Times, and Strain Rates i;‘.f '
All Specimens Heaied to Test Temperature Withip 10 Sec
' Time at- Prop. 0.2%-Offset Ult, Mod.  Time "
.Temp, Temp StrainRate, Limit _Yld, Str. Str. Elast., Elong., to Ult,, o
_°F Sec  In./In./Sec 1000 psi 10° psi % Sec =
1200 - 10 0.000070 17.1  27.4 28.4 7.4 24.0 5N
{1200 10  0.000042 16.5 26.4 26.7 8.9 31.5 100
; 1200 10  0.000046 16.0  26.1 26.5 7.6 32.5 92 W
. Av, 16.5 26.6 27.2 8.0 29.3 ¥
I_ 1200 10  0.0210 30.6  46.0 55.8 10,2 19.0 1.3 &
Y1200 10  0.0180 26.9 43.8 54.8 9.0 21.0 1.5 5
1200 10 0.0140 29.8  45.5 55,3 9.4 21.0 1.9 N
Y Av, 29.1  45.1 55.3 9.5  20.0 g
o '):
1200 10 0.96 49.6 53.1 60.6 10.9 10.5 E
1200 10 0.97 52.3 53. 8 60.2 10.3 11.5 -3

3 1200 10  0.41 41.4  48.6 58.5 9.9  12.5 ¢
: Av. 47.8 51.8 50.8 10.4 11.5 0.04 t‘;ﬁ
ALy

! 1200 1800  0.000052 17.4 24.8 25.4 7.5 32.0 100 ig
> 1200 1800  0.000055 17.9 27.0 27.5 6.8 26.0 100 oy
;1200 1800  0.000052 17.0  24.8 25,0 6.8 36.0 92 3
L A 17.4  25.5 26,0 7.0 31.3 .?.;
&
§ 1200 1800  0.0140 33.6 44.6 54.5 9.8 23.0 2.0 i
. 1200 18,0  0.0120 26.3 43.5 53.2 9.0 22.0 2.0
1200 1800  0.0130 28.0  41.3 49.8 8.5 26.5 2.3 29
Av. 29.3 43.1 52.5 9.1 23.8 o

1200 1800 0.95 46.9 47.6 56.0 9.7 13.0 4

1200 1800 1.04 - 48.9 52.1 61.0 11.0 12.5 !

,,- 1200 1800  0.99 50.0 50. 4 58.9 10.3 14.0 -
© Av, 48.6  50.0 58.6 10.3  13.2 0.03 "
X e
1600 10  0.000077/ 3.63  4.28 4.67 2.8 35.5 99 ke
1600 10 0,000055 3.12  4.22 4,22 2.6 34.0 55 m

1600 10  0.000059 2.96 4.14 4.14 2.5 34.0 60 S

Av., 3.24 4.21 4,34 2.6  34.5 .

I

1600 10 0.0140 15.2 22.3 2.8 6.7 41,0 0.50 Q

1600 10 0.0160 16.9 20.5 20.5 5.5 38.0 0.45
1600 10 0.0120 13.0 17.5 18.2 4.9  41.5 0.40
0 .5 5.7

.............
- P A
......
s

s 2alnfim fp-—plin




. Tensile Properties of Annealed A110-AT Titanium Alloy Sheet _

Time at Prop. 0.2%-Offset Ult, Mod. Time

Table VI (Cont'd.)

at Different Temperatures, Holding Times, and Strain Rates

All Specimens Heated to Test Temperature Within 10 Sec

Temp, Temp, StrainRate, Limit  Yid. Str, Str. Elg.st., Elong., toUlt,,
°F Sec  In./In./Sec 1000 psi 10 psi %o Sec

1600 10 1.33 30.2  32.0 34.4 6.2 28.0 0.014

1600 10 1.11 22.0  29.1 33.9 6.8 13.2 0 019

1600 10 1.22 28.7  32.3 34.4 6.1 30.5 0016

Av. 27.0  31.1 34.2 6.4 2.0

1600 100 0.000065 4.04  5.14 5.14 2.8  33.5 7g

1660 100 0.000072  2.86  4.15 4.15 2.7  34.0

1600 100 0.000048 4.00  4.65 4.65 2.7  34.0 gg

Av. 3.63  4.65 4.65 2.7  33.8

1600 1800 0.000055 4.50  5.92 6.02 3.3 34.5 199

1600 1800 0.000050, 4.35  5.65 5.65 3.3 35.0 55 R

1600 1800 0.000050' 3.79  5.75 5,75 3.1  34.0 f,‘;--l:'rf

Av. 4.21 5,79 5.81 3.2 34,5 «*’j-g
PR

1600 1800 0.0170  15.3  19.8 19.8 6.0 42.0 B

1600 1800 0.0150  15.4  20.3 203 5.6 390 o4 g

1600 1800 0.0130  14.4  20.2 202 5.5  31.5 45 S

Av. 15,0 201 20,1 5.7 39.5 SO
P"-".f:}

1600 1800 0.56 27.0  32.0 3.2 7.1 20.0 e

1600 1800 1.17 29.5  31.7 34.3 7.1 215 o

1600 1800 1.16 26.4  29.0 2.8 6.0 36.5 ¥

Av. 27.6  30.9 34.8 6.3 28.0  0.06

2350 10 0.0085 0.92  1.16 1.16 1.8  39.5 .35

2350 10 0.0084 0.48 1.5 1.51 1.5  38.0 ¢ 50

2350 10 0. 0200 1.20  1.43 1.47 1.4 32,0

Av. 0.87  1.36 1.38 1.6  36.5

2350 10 1.52 7.06  6.10  7T.44 2.6 7.0

2350 10 1.0 528 5.85  6.05 2.3 10,0 g o .

Av. 17 6.03 6.75 2.5 8.5 o
Nl

2350 100  0.0083 0.88  1.28 1,29 1.9 37.5 o 25 ot

2350 100  0.0089 1.26  1.32  1.34 1.2 35.0 g 30 N

Av, 1.07  1.30  1.32 1.6 363
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Table VI (Cont'd.)

--- -~ - -Tensile Properties of Annealed A110-AT Titanium Alloy Sheet - - -
at Different Temperatures, Holding Times, and Strain Rates

All Specimens Heated to Test Temperature Within 10 Sec

Time at Prop, 0,2%-Offset Ult, Mod, Time
Temp, Temp, StrainRate, Limit Yld, Str, Str. Elast,, Elong,, toUlt,
°F Sec  In,/In,/Sec 1000 psi 10°psi To Sec
2350 106 1.35 6.11 5.07 6.11 3.4 5.6 0.004
2350 100 1.0 5.13 4,22 5.70 3,2 8.0 0.006
: Av, 5,62 4,65 5,91 3.3 6.5
2350 180C 0.0148 2.16 2,25 2,28 3.2 21,0
2350 1800 0. 0G87 2.40 2.1 2,73 ---2 12,0 0,25
I Av, 2,28 2.48 2.91 3.2 20.0
; 2350 1800 0.7 8. 85 7.65 8.92 6.4 10.0 0,004
i 2330 1800 1.0 8.62 8.44 8.62 3.3 5.0 0,004
| Av, 8.78 8. 04 8.7 4.¢ 7.5
: 2770 10 0.0088 1,24 1.27 1.33 2,0 54.0 0,25
: 2770 10 0.0085 1.11 1,32 1.33 2.2 34.0 0,30
: Av. 1.18 1,30 1,33 2.1 44,0
I 2770 10 0. 80 2,75 2.78 3.85 2,6 12.5 0,005
X 2710 10 1.01 3.19 3.317 3.43 4.1 9,0 0,005
) 2770 10 1.0 1,64 2,05 .01 1,5 1/.0 0.006
Av, 2,53 2,173 3.12 2,1 12.8
|
: 2770 100 0.0083 1.18 1.51 1.53 3.1 17,0 0,50
. 2770 100 0. 0100 1,56 1.72 1.98 4,6 ---- 0,45
| Av. 1,37 1,62 1.714 2.9 17.0
i‘ 2770 100 1.0 3. <7 3.36 3.43 3.3 106.5 0,005
: 2770 1C0 1.0 3.02 3.21 3.7 3.6 6.5 0,004 AN
. Av, 3.15 3.2¢ 3.97 3.5 8.5 RSN
;( 1. Nominal strain rate; timing signal illegible, -
E 4. Stress-strain curve defective in elastic region. RSO
—
. PSR Y
‘;- o
3 OB
s
!
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Table VII

' - 1
= ---- - Tensile Properties of Alclad 2024-T3 Aluminum Alloy Sheet
at Different Temperatures, Holding Times, and Str:. u Rates

All Specimens Heated tc Test Temperature Within 10 Sec

4 P
Time at Prop. 0.2%-Offset Ult., Mod. Time &'}Q
Temp, Temp, StrainRate, Limit  Yld, Str. Str. Eléast., Elong., toUlt,, X _"f
°F Sec In./In./Sec 1000 psi 10 psi %o Sec
800 10  0.000060 3,01 3.72 3.72 5.1 10.5 52
800 10  0.000061  2.98 3.72 3.78 4.7 12,0
800 10 0.00005%  2.75 3.66 3.92 4.4 9.0 60
 Av. _ .91 3.70 3.81 4.8 10.5
800 10  0.0148 4,90 5. 88 5.88 5.6 17.0 0.2
800 16 0.0111 5,90 8. 29 8.32 6.3 19.0 0.3
800 10  0.0130 2.95 6.29 6.29 10.5 17.5 0.3
Av. 4,58 6. 82 6.83 7.5 17.8
766 10 0,54 18.1 18.2 20,2 --- 11,5 0.Mm3 2R
760 10 0.86 18.9 21,1 21,6 7.8 12,0 0.012 A
766 10 0.92 1.8 179 18.6 6.7 120 0.012  [ian
Av, 18.3 19.1 20.5 7.2 11.8 RS0
L\ L\‘i, L
800 100  0.0126 5.20 7.95 7.95 6.0 17.5 1.0 ki
800 100 0.0114 6.00 8.54 8.59 6.3 18.0 0.4 RN
Av. 5.60 8.25 8.27 6.2 17.8 ASRRCS
“:\':‘(:;‘tx
760 100 1,31 15.5  16.5 17,2 6.4 17.0  0.01z ek
760 100  0.96 14,7 15.6 16.8 6.C 19.0 0.012 -
Av. 15.1 16.1 17.0 6.2 18.0 XA
PN
800 1800 0. 000034 2.28 3.48 3.50 4.4 12.0 60 5';';:5;-'
800 1800  0,000041 2,44 3,59 3.5 5.5 12.0 50 R
800 1800  0.000041 2.48 3.65 3.71 5.2 12.0 60 p———
Av. 2,40 3,57 3.60 5.1 12.0 Souer.a
800 1800  0.011% 4,09 6.77 6.84 7.0 22.0 1.z el
800 1800  0.0118 5.10 7.10 7.14 6.3  12.0 A
Av. 4,60 6,94 6.99 6.7 17.0 Pt
760 1800  1.02 10.9 12,5 13.7  ---* 265 0,013 v
760 1800 1,10 10.6 13.4 14.7 4.8 27.5  0.012 N
760 1800 1,07 11.5 12,7 14.1 5.3  25.0 0.010 e
Av. 11.0 12.9 14.2 5.1  26.3 l‘:tfi.;
WADC TR 55-199 Ft III 83 5
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Table VII(Cont'd.)

Tensile P.-operties of Alclad 2024-T3" Aluminum Alloy Sheet
~at Diff_erent Temperatures, Holding Times, and Strain Rates

All Specimens Heated to Test Temperature Within 10 See

Time at Prop. 0.2%-Offset Ult, Mod. ' Time
| Temp, Temp, StrainRate, Limit _ Yld, Str, Str. Elast.,, Elong,, toUlY,
' °F Sec In,/In, /Sec 1000 psi 10°psi % Sec
| 900 . 10 0. 000058 1.04 1.35 1.35 1.5 2.0 56
: 900 10 0. 000066 1.22 1.67 1.67 1.4 4,5 67

900 10 0. 000055 1.31 1.74 1.74 1.5 5.0 70
Av. 1.19 1.59 1.59 1.5 3.8
! 900 10 0.0105 4,18 5,23 5.23 3.9 7.0 0.4
| 900 10 0.0135 3.83 5,17 5.17 3.9 7.0 0.4
: 900 10 0. 0147 4,33 5.60 5.60 4,0 7.0 0.4
) Av, 4.11 5.33 5.32 3.9 7.0
I 900 10 1.85 11,0 11.3 12.1 3.7 2.0 0,006
‘ 900 10 1.21 12.1 12,0 12.2 3.8 4,0 0.006
: 900 10 1.06 12,7 12.6 12.9 5.5 4,0 0,006
Av. 11,9 11.9 12.4 4.3 3.3
I 300 100 1.30 12.0 12.2 12.6 6.7 5.0  0.005
- 900 100 1.32 11.3 12,0 12.0 6.6 5.0 0.008
. Av. 11.7 12,1 12.3 6.7 5,0
5;-_ 900 1800 0. 000076 1.30 1.70 1.75 1.7 3.5 04
i 900 1800 0, 000066 1.10 1.61 1.65 1.7 3.0 84
Z 900 1800 0. 000030 0,60 1.12 1.13 1.5 2.0 80
: Av. 1.00 1.48 1.51 1.6 2.8
y 900 1800 0. 0150 3.25 4,78 4,78 4,2 7.5 0.4
i- 900 1800 0.0130 3.39 5.02 5.02 5.4 7.0 0.4
. Av. 3.32 4,90 4,90 4.8 7.3
900 1800 ~ 1.44 10.9 10.7 11.6 4.2 2.5 0,006
900 1800 1.02 10,3 10.4 10.8 5.0 2.5 0,005
900 1800 1.02 10.4 10.3 11.2 3.7 1.5 0.005
Av. 10.5 10.5 11.2 4.3 2.2

1. Quenched.
2. Nominal strain rate; timing signal illegible.
3. Stress-strain curve defective in elastic region,
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